
16

Repair parts for 45-0554 Cart

9

8

1

27

14

136

19

25

21

5

7

10
11

15
18

12

20

22

17

3

2

23

24

16

4 24

29

28

26



17

ref qty part no description
1 1 2-132BL3 Front Trailer Frame
2 1 2-133BL3 Rear Trailer Frame
3 1 2-134BL3 Tailgate
4 2 2-135BL3 Axle Mount Plate
5 1 2-136BL3 Axle Tube
6 2 2-137BL3 Axle Spindle
7 1 2-138BL3 Rear Tongue Tube
8 4 2-139OR1 Side Containment Rack
9 1 2-140OR1 Front Containment Rack
10 1 2-141BL3 Latch Tube Assembly
11 1 2-142BL3 Connector Pocket
12 1 2-143BL3 Front Tongue Tube
13 2 2-144 Trailer Wheel
14 2 2-145 Washer, M20
15 7 2-146 Washer, M8

ref qty part no description
16 16 2-147 Washer, M6
17 2 2-148 Castle Nut, M20 x 1.5
18 5 2-149 Nut, M8 x 1.25
19 14 2-150 Nut, M6 x 1.0
20 2 2-151 Bolt, M8 x 1.25 x 100
21 1 2-152 Bolt, M8 x 1.25 x 70
22 2 2-153 Bolt, M8 x 1.25 x 60 
23 2 2-154 Bolt, M6 x 1.25 x 65
24 6 2-155 Bolt, M6 x 1.25 x 50
25 2 2-156 Bolt, M6 x 1.25 x 45
26 4 2-157 Bolt, M6 x 1.25 x 40
27 2 2-158 Cotter Pin
28 1 2-159 Clevis Pin
29 1 714-0117 Hair Cotter Pin
— 1 3-80 Owners Manual

Repair parts for 45-0554 Cart




